
During the meeting, public comments received via e-mail regarding any matter on the 
agenda for consideration will be read out. Per the Public Notice Agenda posted on JEA.com, 
public comments by e-mail must be received no later than 9:00 a.m. on the day of the 
meeting to be read during the public comment portion of the meeting.

At the designated public comment time we will provide opportunity for you to unmute to speak.

You have been joined to the meeting with your audio muted by default.  

Please contact Sarah Millsap by telephone at (904)776-4311 or by email at
millse@jea.com if you experience any technical difficulties during the meeting.

Welcome to the 

Awards Meeting
May 22, 2025, 10:00 AM EST
[...]
For purposes of this Section 3-113, an “Emergency” means any one of the following:   

(a) a reasonably unforeseen breakdown in machinery;

(b) an interruption in the delivery of an essential governmental service or the development of a circumstance causing

a threatened curtailment, diminution, or termination of an essential service;

(c) the development of a dangerous condition causing an immediate danger to the public health, safety, or welfare or

other substantial loss to JEA;

(d) an immediate danger of loss of public or private property;

(e) the opportunity to secure significant financial gain, to avoid delays to any Governmental Entity or avoid

significant financial loss through immediate or timely action; or (f) a valid public emergency certified by the Chief

Executive Officer.

Please provide the following information: 

Vendor Name:

__________________________________________________________________________________ 

Description of Services or Supplies provided by Vendor:

_____________________________________________________________________________________________

_____________________________________________________________________________________________

_____________________________________________________________________________________________ 

Award #2 Supporting Documents 5/22/2025



Certification:

I the undersigned certify that to the best of my knowledge, no JEA employee has, either directly or indirectly, a financial 

interest in this Single Source Emergency Procurement, and  

I the undersigned certify that this procurement meets the requirements of a (choose one of the following): 

_____ Single Source Procurement.  Please state which subsection of Section 3-112 above applies to this Single Source 

Procurement: 

Is this Single Source also a Ratification?         Yes         No  If yes, explain

 OR

_____Emergency Procurement - Please state which subsection of Section 3-113 above applies to this Emergency

Is this Emergency also a Ratification?  Yes  No  If yes, explain

Signature of JEA Business Unit Chief (or designee)

Name of JEA Business Unit Chief (or designee)

This certification shall be attached to the Purchase Order when it is routed for approval.  A Single Source 

or Emergency Procurement shall be reported to the JEA Board in accordance with Section 1-110 of the JEA 

Procurement Code. 

Award #2 Supporting Documents 5/22/2025



French & Company, Inc. 
6510 Columbia Park Drive; Suite 101 Representatives of Marley Cooling Technologies, Inc. 
Jacksonville, FL  32258 
904 281-9595 
Fax 904 281-9596 
 

 

 
 
April 23, 2025 
 
 
JEA 
Jacksonville, FL 
 
Subject:   Cooling Tower Repair- Springfield Chiller Plant 
 
 
Dear Dan,  
 
French and Company propose the following: 
 

1. Replace the distribution system in an existing cooling tower, per cell, to include all lateral 
piping, spray arm assemblies, nozzles and stainless steel hardware.  The main header will 
remain.  

 
All components are OEM and will maintain the requested design temperatures.  All components are 
Marley specified 
 
Total Price:  $46,793.00 per cell 
                    $187,172.00 TOTAL for all 4 cells 
 
Pricing includes all material, labor, freight, and equipment 
The pricing shown is for one (1) cell and based on completion of 4 cells 
Expect 10 weeks for the delivery of required materials 
Expect 4-5 days for the completion of one cell 
 
 
Sincerely,  
French and Company, Inc. 
 
David French 
 

Award #2 Supporting Documents 5/22/2025



French & Company, Inc. 
6510 Columbia Park Drive; Suite 101 Representatives of Marley Cooling Technologies, Inc. 
Jacksonville, FL  32258 
904 281-9595 
Fax 904 281-9596 
 

 

 
April 23, 2025 
 
JEA 
Jacksonville, FL 
 
Subject:  JEA Chiller Plant – Downtown Facility 
 
 
Dear Dan, 
 
French and Company propose the following: 
 

1. Replace the distribution system in an existing cooling tower, per cell, to include all lateral 
piping, spray arm assemblies, nozzles and stainless steel hardware.  The main header will 
remain. 

 
All components are OEM and will maintain the requested design temperatures.  All components are 
Marley specified  
 
 
Total Price:  $46,793.00 per cell 
                     $187,172 .00 for all 4 cells 
 
Pricing includes all material, labor, freight, and equipment 
The pricing shown is for one (1) cell and based on completion of all 4 cells 
Expect 10 weeks for the delivery of required materials 
Expect 4-5 days for the completion of one cell 
 
 
Sincerely,  
French and Company, Inc 
 
David French 

Award #2 Supporting Documents 5/22/2025



Award #2 Supporting Documents 5/22/2025



Certification of Single Source or Emergency Procurement
Please use this form to certify a Single Source or Emergency Procurement complies with the requirements of the
JEA Procurement Code.  The JEA Procurement Code defines a Single Source and Emergency Procurement as 
follows:

3-112  Single Source

A Contract may be awarded for Supplies or Services as a Single Source when, pursuant to the Operational
Procedures, the Chief Procurement Officer determines that:  

there is only one justifiable source for the required Supplies or Services

the Supplies or Services must be a certain type, brand, make or manufacturer due to the criticality of the item or
compatibility within a JEA utility system, and such Supplies or Services may not be obtained from multiple sources

the Services are a follow-up of Services that may only be done efficiently and effectively by the Vendor that
rendered the initial Services to JEA, provided the Procurement of the initial Services was competitive;

at the conclusion of a Pilot Project under Section 3-118 of this Code, the Procurement of Supplies or Services
tested during the Pilot Project, provided the Vendor was competitively selected for the Pilot Project. 

3-113  Emergency Procurements

In the event of an Emergency, the Chief Procurement Officer may make or authorize an Emergency Procurement, 
provided that Emergency Procurements shall be made with as much competition as practicable under the 
circumstances. A written Determination of the basis for the Emergency and for the selection of the particular Vendor 
shall be included in the Procurement file.

For purposes of this Section 3-113, an “Emergency” means any one of the following:   

(a) a reasonably unforeseen breakdown in machinery;

(b) an interruption in the delivery of an essential governmental service or the development of a circumstance causing
a threatened curtailment, diminution, or termination of an essential service;

(c) the development of a dangerous condition causing an immediate danger to the public health, safety, or welfare or
other substantial loss to JEA;

(d) an immediate danger of loss of public or private property;

(e) the opportunity to secure significant financial gain, to avoid delays to any Governmental Entity or avoid
significant financial loss through immediate or timely action; or (f) a valid public emergency certified by the Chief
Executive Officer.

Please provide the following information:

Vendor Name:

__________________________________________________________________________________

Description of Services or Supplies provide  by Vendor

_____________________________________________________________________________________________
_____________________________________________________________________________________________
_____________________________________________________________________________________________

Heyward Florida Inc., Evoqua, and Xylem

Provide the material and install of the replacement chain and flights for the Primary Tanks at Buckman WRF.  The chain and flights are in need of replacement do to age and heavy loading causing failures.

Evoqua, through their local representative company Heyward Florida Inc., will provide the material, labor and equipment for the work.  Evoqua is the OEM provider of the equipment.

Award #3 Supporting Documents 5/22/2025



Certification:

I the undersigned certify that to the best of my knowledge, no JEA employee has, either directly or indirectly, a financial 
interest in this Single Source Emergency Procurement, and  

I the undersigned certify that this procurement meets the requirements of a (choose one of the following): 

_____ Single Source Procurement.  Please state which subsection of Section 3-112 above applies to this Single Source 
Procurement:

OR

_____Emergency Procurement - Please state which subsection of Section 3-113 above applies to this

of JEA Business Unit

This certification shall be attached to the Purchase Order when it is routed for approval.  A Single Source 
or Emergency Procurement shall be reported to the JEA Board in accordance with Section 1-110 of the JEA
Procurement Code.

3-112 (OEM)

Robert Zammataro Digitally signed by Robert Zammataro
Date: 2025.04.15 08:19:38-04'00' //2025

✔

Robert Zammataro

Award #2 Supporting Documents 5/22/2025



Award #3 Supporting Documents 5/22/2025 
 

Project Scope Statement 
Project Name: Buckman WRF – Primary Tank Chain and Flights Replacement 2025 
Address: 2221 Buckman St. Jacksonville, FL 32206 

Overall Project Budget: 1,761,300.00 
Start Date: 04/1/2025 
Index #:  
Priority:  
Requested By: Kenny Eickelberg 

 

Revision History (add rows as needed) 
Version Date Author Comments 

001 03/03/2025 KWE Original PSS 
    

 

Project Stakeholders (add or delete rows as applicable) 
Role Name 
Project Manager Kenny Eickelberg 
Project Originator Kenny Eickelberg 
Engineering M. Dvoroznak 

 

Project Scope Statement – Steering Committee Approval If applicable (add rows as applicable) 

Role Name Approval 
Received 

Date of 
Approval 

Sr. VP of W/WW Systems H. Vu ☐  
Project Owner/ Director J Sgambettera ☐  
Manager of PM M. Dvoroznak ☐  
Project Manager (PM) K. Eickelberg ☐  
Project Originator F. González Vargas ☐  
O&M Herb De Camp ☐  

 

Introduction & Background 
The Buckman Water Reclamation Facility (WRF), located off Talleyrand Avenue, provides 

advanced secondary treatment with nitrogen reduction for a permitted flow of 52.5 MGD. The 

treatment process includes coarse screening, influent pumping, grit removal and handling, pre-

aeration channel, primary clarification, activated sludge with a fine bubble aeration system, 

secondary clarification, UV disinfection, and wet-weather effluent pumping.  The Buckman WRF 

currently discharges effluent to the St. Johns River. 

 
Project Justification & Scope of Work 



Award #3 Supporting Documents 5/22/2025 
 
The intent of this document is to provide justification for the scheduled rehabilitation of the primary 
clarification process at the Buckman WRF.  This includes eight primary clarifiers.  Primary treatment is the 
first process in the wastewater treatment plant to remove a significant fraction of organic particulate 
matter (suspended solids), which include settleable solids and floating material.  These suspended solids 
contribute to biochemical oxygen demand (BOD5) of the wastewater.  Thus, removing suspended solids 
also reduces BOD5.  The process is important because the reduction of suspended solids and BOD5 lowers 
the oxygen demand, decreases the rate of energy consumption, and reduces operational problems with 
downstream biological treatment processes.  Primary treatment also serves the important function of 
removing scum and inert particulate matter that was not removed in the grit chamber.  The scum consists 
of grease, oil, plastic, leaves, rags, hair, and other floatable material. 

The primary clarifier tanks 1-8 were initially constructed in 1958.  The rectangular tanks use chain-and-
flight solids collectors.  The equipment consists of a pair of endless conveyor chains.  Attached to the 
chains are scraper flights, extending the full width of the tank.  The operational design of this process 
requires periodic replacement and rehabilitation of the mechanical components, which are continuously 
exposed to corrosive environments and wastewater flows.  The equipment to be replaced includes the 
conveyor chains, flight boards, cross-collectors, and sprockets.  Due to the interconnectivity and cost of 
bypass, it's economically efficient to replace this equipment as a unit.  According to operational data, the 
expected life of the mechanical components is 5 years.  Observed wear indicated that the mechanical 
equipment is in need of rehabilitation.  From February 2020 to Present Twenty-eight “Corrective/Reactive 
Maintenance” work orders were charged to the described components.  These include broken flight 
boards, and chains; in addition, to slipping sprockets and motor fails. 

The following equipment and services are included in Evoqua’s scope of work: 

EQUIPMENT - Under this item, Evoqua Water Technologies, LLC (Evoqua) proposes to furnish the following 
Envirex® equipment: 
Eight (8) 4-shaft primary chain and scraper sludge collector mechanisms for installation in three (3) 
existing concrete basins.  Each collector mechanism will fit inside a channel 18 ft wide x 225 ft long x 13 ft 
side wall depth. 

Three (3) 3-shaft cross collector mechanisms for installation in the primary basins. 

• Drive sprocket with overload device. 
• Driven sprocket. 
• Drive chain tightener. 
• Shafting – only cross collectors. 
• Sprockets. 
• Set collars. 
• Bearings. 
• Drive chain. 
• Collector chain. 
• Flights with filler blocks. 
• Wear shoes. 
• Wear strips for return tracks, fastened to return track with convex washers and self-tapping 

screw. 
• Wear strips for floor, secured to floor with vinyl anchor and screw. 
• Associated attachment bolts and anchor bolts. 

 



Award #3 Supporting Documents 5/22/2025 
 

Exhibit A – Schematic Primary Clarifier Detail 

 

 

Project Management & Delivery 
 

ACTIVITY/DESCRIPTION SUB-TOTAL TOTAL 

Contractor/Supplier Direct Cost  1,800,000 

JEA O&M Support  10,000 

Contingency 0.00 80,000 

Cost & Scheduling 0.00  

Project Management 0.00  

General & Administrative 0.00  

Services During Construction 0.00  

Real Estate -  

TOTAL PROJECT COST  1,890,000 

 

Risks 
Failure of the Chain or Flights reduce removal of scum and inert particulate matter that will overload the 
downstream treatment process at Buckman WRF potentially causing increased wear and failure of 
equipment and exceedances of the permit. 

 



Award #3 Supporting Documents 5/22/2025 
 
Project Cost Estimate and Expenditure Forecast 
Please provide cost estimates for each cost category in the table below. For your initial request, please 
only fill in the project request column. As the project progresses, please update the table to reflect your 
most current estimates in the column that corresponds with the project’s current phase. 

Project Cost Estimate Breakdown 

Cost Category Project 
Request 

10% 
Design 

30% 
Design 

60% 
Design 

90% 
Design 

100% 
Design Construction 

Project Management        
JEA Labor/Materials       $10,000 
Material       $556,240 
Labor and Equipment       $1,243,760 
Contingency       $80,000 

Total       $1,890,000 

 
Project Implementation Schedule 
Please provide start dates for each project milestone in the table. For your initial request, please only fill 
in the project request column. As the project progresses, please update the table to reflect the most 
current schedule in the column that corresponds with the project’s current phase. 

For your initial request please provide a high-level summary of your schedule assumptions here. Please 
update this summary as the project progresses, indicating any accelerations or slippages in schedule 
(and why). 

Milestone Project 
Request 10% Design 30% Design 60% Design 90% Design 100% Design Construction 

Project Start 3/3/2025       
Material Order 4/21/2025       
Material on Site 9/16/2025       
Construction Start 11/3/2025       
Final Completion 3/27/2026       
        

 

Attachment A – Project Update Form 